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Ref # Part # Description Qty Context Note MSRP

1 81162 NUT - Hex (5/16-18) 20
Torque Specs. 130-145 In/Lbs,

14.7-16.4 Nm
0.83

2 83002 WASHER - Lock (5/16) 20 2.06

3 20024B WRENCH - Spanner 1

4 80085
SCREW - Hex hd. (5/16-18 x

1)
4

Torque Specs. 205-225 In/Lbs,
23.2-25.4 Nm

0.84

5 ENGINE 1

6 421211A BRACKET - Pump engine 1

7 80044
SCREW - Hex hd. (1/4-20 x

1/2)
1

Torque Specs. 60-80 In/Lbs,
6.8-9.0 Nm

0.75

8 84020 WASHER - Flat (1/4") 1 0.90

9 A07952 ROLL CAGE 1

10 07958 CHANNEL, ENGINE 2

11 49367 ISOLATOR VIBRATION 6

12 624501 BRACKET - Spanner Wrench 1

13 A47651 BODY - Pump 1

14 82381
SCREW - Hex hd. (5/16-18 x 1

3/4")
1

15 62688 SLINGER 1

16 80288
SCREW - Hex hd. (5/16-18 x 1

3/4")
4

Torque Specs. 160-200 In/Lbs,
18.1-22.6 Nm

17 548662A HANDLE - Disconnect 4

18 62677 SHIM - Impeller (.032") 2 1.65

19 62676 SHIM (.015") 2 1.65

20 626552 IMPELLER 1

21 514582 HOUSING - Impeller 1

22 62675 SHIM - Impeller (.010") 2 1.65

23 54398 STUD - Handle 4

24 54397 PIVOT - Handle 4 6.64

25 A43404A HOUSING - End 1

26 83020 WASHER - Lock (1/2") 2 0.83

27 80272
SCREW - Cap hex hd. (1/2-13

x 1 1/4")
2

Torque Specs. 150-200 In/Lbs,
16.9-22.6 Nm

1.06

28 81111 NUT - Hex (10-32) 2 1.81

29 626576A FITTING - Pump Section 1

30 62669 VALVE - Plate 1 11.33

31 62667 VALVE - Flapper 1 19.77

32 62668 VALVE - Plate 1 7.20

08970 DECAL - Fill Pump 1

08971 DECAL - Warning 1

33 542891 NIPPLE 1
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34 80032 SCREW (10-32 x 1/2") 2
Torque Specs. 25-35 In/Lbs,

2.8-4.0 Nm
1.81

35 62367 GASKET - Pump body 1

36 A43971 FILLER PLUG 1 7.96

37 18108 GASKET - Wing nut 1

38 A43896 USE UP07092 1

39 59910 GASKET - Drain & Filler cap 1

40 74454A STRAINER - Suction 1

41 62363A GASKET - End plate 1

42 62665A GASKET - Impeller housing 1

43 62716 NUT - Impeller 1

44 627131A SEAL - Shaft 1 46.41

45 80402A
SCREW - Hex cap (1/4-20 x

5/8")
3

46 514562 PLATE - Wear 1

47 62772 "O" RING 1

48 80771B
SCREW - Cap hex hd. (3/8-16

x 1 1/4")
4 1.57

49 62666 WASHER - Sealing 4 2.63

50 532731 STUD, Eye nut 1

51 54193 NUT, Eye 1

52 84032 WASHER-Flat (5/16) 8 1.81
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